Shopauskunft_logo

Shopauskunft

4.89 / 5,00
38 Bewertungen
Shopauskunft 4.89 / 5,00 (38 Bewertungen)

Bedienerfreundlichkeit
Produktsortiment

Preisgestaltung
Bestellabwicklung

Lieferung
Service und Support

Gabriel
07.10.2021
Moritz
30.08.2021
AFUDirk
23.08.2021
Dimensionsprojekt
05.06.2021
fliegermichl
30.04.2021
Tiggr
18.04.2021
M. Looft
18.04.2021
Dimensionsprojekt
02.04.2021
Ziegeler
20.03.2021

Gratis Versand ab 45€ innerhalb D | 60 Tage Widerrufsrecht | Paypal  Überweisung  Nachnahme  SOFORT Überweisung | Käufersiegel

Fillamentum

Filament Shop &
3D Print Service

    LDO Voron V0.1 Printer Kit

    Item number: 11918

    Color

    685,00 €

    including 19% VAT. , no shipping costs

    item not available

    There are variations of this item. Please select the variation you wish.


    LDO Voron V0.1 Printer Kit

    High quality kit of the popular Voron V0.1 3D Printer.

    (3D printed parts are not included, and must be printed by yourself, or someone with a 3D Printer!!!)


     

    Features & Extras:


    • Stainless Steel Linear Rails - That's right, no more worrying about rusty rails. You'll still want to grease these rails, but you can do it at the end of your build.

       

    • Linear Rail Mounting Bar - Our kit includes 5 custom 7H size linear rail mounting bar to secure the linear rails onto the extrusions, (no need to fiddle with tiny m2 nuts on a thin plastic part)

       

    • Brass Heatset Insert Tool - We've included a custom machined brass tip for your soldering iron, use it to install heatset inserts with ease! Check here for more information.

       

    • Pre-cut & Pre-wired - Our kit includes all necessary wiring: cut to just the right length and pre-crimped or soldered to their respective parts. See our supplementary wiring guide here.

       

    • Two Types of Nuts - We've included both black oxide hex nuts and stainless square nuts in our kit, use whichever type you prefer.

       

    • Partially Threaded Screws - The small pack of partially threaded SHCS screws (M3x30/x35) are for the mini-afterburner, they help reduce wear on the Guidler and Latch parts.

       

    • Hex Wrenches - We found that 1.5mm hex wrenches wear out easily, so we threw in a bunch of them. However, you should definitely still buy a set of good quality hex wrenches.

       

    • Threadlocker - A separate bag of set screws with precoated threadlocker is included.

       

    • 2mm Drill Bit - Metric drill bits may not be very common in some parts of the world, so we included one. Use it to ream the filament path in your printed extruder parts.

     

    Guides:


    • Printed Parts Guide (LDO supplement) - Are you planning on printing parts before the kit arrives? Read our supplementary print guide to see which parts to print/replace/omit.

       

    • Wiring Guide - We created this supplementary wiring guide to make wiring your printer a breeze.

       

    • Nuts in 1515 Extrusions - See our short guide here for tips on handling nuts in 1515 aluminium extrusions.

     

    Scope of delivery:

    • LDO Frame

    • LDO V0.1 Motor Kit

    • LDO Rail Kit

    • LDO V0.1 Motor Kit

    • Phaetus Dragonfly BMO (Please don't use the SCHC M2.5x6 in the hotend kit, and use the BHCS M2.5x6 from hardware kit for mounting)

    • Pre Made Wire Kit

    • Fans, heaters, buck converter, hardware, tools

    • 2 Flex Build plates (one powder coated and one smooth PEI) and magnet

    • Cast aluminum bed

    • Raspberry Pi 3B+

    • Meanwell LRS-150-24

    • BigTreeTech SKR mini E3 (v2)

    • Acrylic enclosure

     

    3D printed parts are not included, and must be printed by yourself, or someone with a 3D Printer!!!


    Brand: LDO
    Product weight: 2,00 Kg

    Average product review

    Write your first review and help others with their purchase decision: